TEREX AERIALS

S'I'VER EAGI'E = Milwaukee, Wisconsin
(FUEL)
32/21 smve1001 and up

S/NDAA - ----

ILLUSTRATED —
PARTS N
CATALOG

FOR MACHINE
SERIAL NUMBER

Part No. 89-411525 e Revision "B.5" dated Jan., 1996 e



SILVER EAGLE 32/21 (FUEL POWERED); S/N VG1001 & UP ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION 1: UNDERCARRIAGE
01.15: UNDERCARRIAGE ASSEMBLY

SECTION 2: SUPERSTRUCTURE
02.22: SUPERSTRUCTURE ASSEMBLY

SECTION 3: BOOM
03.13: BOOM ASSEMBLY

SECTION 4: PLATFORM
04.09: PLATFORM ASSEMBLY
04.48: PLATFORM SENSOR RING ASSEMBLY

SECTION 6: VALVE BANK
06.12: GROUND VALVE BANK ASSEMBLY
06.13: PLATFORM VALVE BANK ASSEMBLY

SECTION 7: GROUND CONTROL BOX
07.12: GROUND CONTROL BOX ASSEMBLY

SECTION 8: ENGINE
08.07: ONAN 24 H.P. GAS/ DUAL FUEL ENGINE ASSEMBLY
08.08: PERKINS 24 H.P. DIESEL ENGINE ASSEMBLY

SECTION 9: PLATFORM CONTROL CONSOLE
09.18: PLATFORM CONTROL CONSOLE

SECTION 11: CYLINDERS
11.04: TELESCOPE CYLINDER
11.05: LIFT CYLINDER

11.06: MASTER LEVEL CYLINDER
11.07: SLAVE LEVEL CYLINDER
11.10: ACTUATOR CYLINDER
11.12: STEER CYLINDER

REV. 3 Mar. 1993




SILVER EAGLE 32/21 (FUEL POWERED); S/N VG1001 & UP ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION 12: PUMPS

12.01: HYDRAULIC PUMP ASSEMBLY
12.02: HYDRAULIC PUMP

12.03: EMERGENCY PUMP ASSEMBLY
12.04: HYDRAULIC PUMP ASSEMBLY

SECTION 14: TOWING EQUIPMENT
14.04: TOW PACKAGE

SECTION 18: WHEEL BRAKE
18.04: REAR DRUM BRAKE ASSEMBLY

SECTION 19: AXLE
19.05: REAR AXLE ASSEMBLY

SECTION 20: DRIVE SHAFT
20.09: REAR DRIVE SHAFT (WITHOUT TOW PACKAGE)
20.10: REAR DRIVE SHAFT (WITH TOW PACKAGE)

SECTION 21: PLATFORM ROTATOR
21.02: ROTARY ACTUATOR

SECTION 22: DRIVE LINE BRAKE/ SPEED REDUCER
22.07: SPEED REDUCER W/ BRAKE

SECTION 23: MANIFOLD
23.04: HYDRAULIC MANIFOLD
23.49: HYDRAULIC MANIFOLD ASSEMBLY

SECTION 24: HYDRAULIC TANK
24.02: HYDRAULIC TANK ASSEMBLY

SECTION 26: MOTORS
26.02: HYDRAULIC MOTOR
26.03: HYDRAULIC MOTOR

SECTION 28: SWING REDUCER
28.02: SWING REDUCER ASSEMBLY

REV. 3 Mar, 1993




SILVER EAGLE 32/21 (FUEL POWERED); S/N VG1001 & UP ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION 29: CONTROLLER
29.04: DRIVE CONTROL HANDLE ASSEMBLY
29.05: DRIVE CONTROLLER VALVE

SECTION 30: MISCELLANEOUS ELECTRICAL
30.04: GENERATOR PACKAGE

SECTION 99: DECALS
99.09: DECALS

REV. 3 Mar. 1993




SILVER EAGLE 32/21 (FUEL POWERED); S/N VG1001 & UP ILLUSTRATED PARTS CATALOG
INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON 32/21 SILVER EAGLE SELF-PROPELLED AERIAL WORK PLATFORMS with Serial
Numbers VG1001 and above. All parts represented here are manufactured and supplied in accordance
with Simon Aerials quality standards. We recommend that you use GENUINE SIMON AERIALS PARTS
to insure maximum SAFETY and PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents” pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to 32/21 SILVER EAGLE
machines S/N VG1001 and above are included in this Catalog.

The "Primary Machine Component Groups" page illustrates the four major assembilies, along with their
"Section” number.

The Parts Catalog is divided into "Sections", numbered from 1 through 99. Each section contains the
individual parts that make up a major component, assembly or item. The first four sections (1 through 4)
contain the major assemblies, or "Primary Machine Component Groups". Sections that follow contain
sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. Items with indented descriptions are
components of the non-indented item directly above. -

When selecting parts for a specific¢ machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. ltem Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4. Parts Plate number, item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Par), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing at the Platform
Control Console, with the Platform in stowed position (over the non-steering axle). All dimensions are in
inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and without incurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS. INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.




SILVER EAGLE 32/21 (FUEL POWERED); S/N VG1001 & UP

ILLUSTRATED PARTS CATALOG

BOOM

PLATFORM

SECTION 3 — PLATFORN
- SUPERSTRUCTURE
" |  SECTION2
| | |
UNDERCARRIAGE
SECTION 1
TITLE PRIMARY MACHINE COMPONENT GROUPS
SIMON AERIALS INC. Ro. No.




PARTS LIST

SEE
ITEM| PARTNO _|SECTION DESCRIPTION QTy.
1 2151750 UNDERCARRIAGE WELDMENT 1
2 SPINDLE ASSEMBLY (Right) 1
3518280 without Tow Pa_cliage 1

a5

.Eg 2 QOeeT SEO
2152020 SPINDLE WELDMENT
4 | 08-014000 BUSHING
08-051300 FI]_"'I\'\\I\N.G, GR (

S

(Left)

)

EASE
B

1/8", 90°
T

o

9 | 02-026209 “SEAL ' 1
10 | 02-026203 CUP, FRONT OUTER BEARING 1
11 | 02-026208 CONE AND ROLLER, FRONT OUTER BEARING 1

X ‘ >->.‘=.‘~. = il : : ;
15 | 02-026210 WASHER 1
16 | 02-026211 NUT, CASTLE 1
17 | 07-070507 PIN, COTTER 3/4") 1

s R L) ,

5 5

3 S Ll . 5 S \'-‘i~: B g:"{é o
21 07-003094 SCREW, HEX (1/2"-13 x 3-1/4", Grade 5) 2
22 | 07-058400 NUT, LUG (1/2"-13) 2
CYLINDER, STEER 1

x;g; A
8
A TIE ROD ASSEMBLY
3518300 without Tow Package 1
3520560 with“Tow Package 1
_ o — ,

£ R i RSN RS R X

29 | 08-007100 END, TIE ROD (R.H. thread) 1

30 08-060600 END, TIE ROD (L.H. thread) 1

31 08-053100 FITTING, GREASE (1/4"-28, Straight) 1
81 £ 1 & :

TITLE UNDERCARRIAGE ASSEMBLY, SILVER EAGLE (PLATE 1 OF 3)

[F\;IaATE 01 .15 SIMON AERIALS lNC- REV. 11 AUG., 1993 :(A)RT A'A351 8060




;y 89 thru 96
— 1R ~
X 33 52, 53, 54

36 97
55 thru 59
60, 61

49 thru 51

Art # A01.15002E

TITLE UNDERCARRIAGE ASSEMBLY, SILVER EAGLE (PLATE 1 OF 3)

SIMON AERIALS INC.  wvviue.

PART
NO.

A-A3518060

PTE 0115




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
34 | 07-004652 CAP SCREW, HEX HEAD (3/4"-16 x 2-3/4", Grade 8) 2
35 | 07-065022 WASHER, LOCK (3/4") 2
36 1., 07047122 A NUT, JAM (3/4°°18) 2

-.

Guia e
3518330 Foam filled
02-041300 TIRE, OVAL (8.75 - 16.5 LT, 8 Ply Tubeless)
(supercedes earlier parts 02-023200 and 02-040600)
: S %wé R R e oA SR R

B

@k

a8 mgga oA R R Sy ':.\- ‘-M«; i SRS
02-040800 TIRE (10 x 15 LT, Gumbo Wide Mudder)
2303710 WHEEL ASSEMBLY, STEER (15" x 8")
08-065000

R

o ke Q\\R\ S > et AR ‘-»:‘-.
07-061021 WASHER, FLAT (5/8" S

2152190 BRACKET, GEAR BOX MOUNTING

02-030700 BRAKE

) e &) T
3 :

e 3 2 ok i-‘:‘-:"-;m\ £aiet »il&x%:em.\\’:\ﬁ :
07-060021 WASHER, FLAT (5/8")
07-050021 NUT, LOCK (5/8"-11)

MOTOR, bYDRAULIC

57 | 06-091100 "REDUCER/ EXPANDER (12-8 F50G5) 1
58 | 06-091800 REDUCER/ EXPANDER (16-8 F50G5) 2
59 | 06-044800 90° ELBOW, STRAIGHT THREAD (8CS0X) | 3

" 07-065018 ““T'WASHER, HELICAL LOCK (1/2") (later versions) 5
62 | 02028400 YOKE, DRIVE SHAFT 1
63 | 02-030800 NUT, HEX (1"-20) 1

X —

TITLE UNDERCARRIAGE ASSEMBLY, SILVER EAGLE (PLATE 2 OF 3)

PLATE )1 15 |SIMON AERIALS INC.  woviiue.m|no. A-A3518060




34\§

30—r

i,\ 33

" 55 thru 59
60, 61

49 thru 51

89 thru 96
52, 53, 54

6

Art # A01.15002E

TITLE UNDERCARRIAGE ASSEMBLY, SILVER EAGLE (PLATE 2 OF 3)

SIMON AERIALS INC.  wevormom| g A-A3518060 |jo = 01.15




A S S o e,

PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QrTy.
67 02-030300 | 20.09 | DRIVE SHAFT, REAR (without Tow Package) 1
2136450 20.10 | DRIVE SHAFT, REAR (with Tow Package) 1
68 | 2150070 19.05 | AXLE ASSEMBLY, REAR 1

-.;w.ﬁ\ oy

S =

SEALANT, RTV (for axle center cover)
(Ford # D6AZ 19562-ba or equivalent)
EAD
O BR

3518750
3518320

Danini:

[AC )

2 5 i :
3 e i £ 4 SR . == E : SR ‘-:: \\\%%‘-x-.«:v%r ’ﬁ‘g:.\. S \» : :»:-.\g\ : Rt i
79 | 02-028300 WHEEL ASSEMBLY, DRIVE (16.5" x 6.75") 1
80 TIRE AND WHEEL ASSEMBLY, DRIVE (also see ltem 77)
3531280 Foam filled, 10 x 15 LT (Special application) 2
.-“g‘%":-“ R “ﬁ‘\% é ‘%’:&% 'm\r ¥ -~ : e oo

}x;gx. &
T ot e i AR B i R %ﬁ\m 2230
84 2151550 COUNTERWEIGHT (bolt in) 2
85 07-003160 BOLT, HEX HEAD (3/4"-10 x 6", Grade 5) 4
86 | 07-040022 NUT, HEX (3/4"-10) 4

‘i‘“\":‘.’%' s
\*\%&»

s
RRIRERE

"90 | 07-050015 NUT, LOCK (5/16™-18, Grade 5)

91 | 07-067115 WASHER, FLAT (5/16")

06-001000 CONNECTOR, (6-8 FTX
” )

5)

a0

b

22

o AxaRAn A »:

RA8K 858

TITLE UNDERCAﬁRIAGE ASSEMBLY, SILVER EAGLE (PLATE .3.0F 3)
PLATE )1 15 |SIMON AERIALS INC.  wcviiue.m|no. A-A3518060




é@gk(//’ gothruge o E:::::
./ {05;04

77 thru 82

23 &3 52,53,54
30 97 :
55 thru 59

60, 61
49 thru 51

Art # A01,15002E

TITLE

UNDERCARRIAGE ASSEMBLY, SILVER EAGLE (PLATE 3 OF 3)

SIMON AERIALS INC.  wevrinc.om| e A-A3518060 |yo. =  01.15




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 2186300 SUPERSTRUCTURE WELDMENT 1
1a| 2143020 BASE POST WELDMENT (reference only. Not serviced) 1
2 | 2150170 1

6
7

11
12
13

17
18
19

24
25
26

§
"06-048500

06-057500
06 051 500

R T3 RS
07-065018

2145930
02-023600

e

L \'-':;Q:\m".-
07-065014
07-062014

01-098400

) ; 82
" 01-086800

03-464800
03 061 800

PLATE, COUNTERWEIGHT (ref only. Under deck plate)
delve -

B \
RUN TEE, MALE "O"-RING (6 R50X-S)
NUT, TUBE (6 BTX-S) (option)
. 90° ELBOW, SWIVEL NUT (6 C6X-S

., v.-.--..-.;. s

WASHER, HELICAL LOCK (1/2")
SPACER, SPEED REDUCER MOUNTING
RING, ECCENTRIC (below speed reducer assy.)

WASHER, LOCK (1/4"
WASHER, FLAT (1/4")
24.02 TANK ASSEMBLY HYDRAULIC

‘Note: On a "Type 1" assy., the brackets mounting the
valve bank to the bosses on the tank are "
06 12 VALVE BANK ASS'Y. GROUND (Type 2)

_—

g ol ,
2304 | MANIFOLD ASSEMBLY, HYDRAULIC
HARNESS, BRAKE DELAY WIRE (not shown)

DIODE (not shown)

TITLE SUPERSTRUCTURE ASSEMBLY, 32/21 SILVER EAGLE (PLATE 1 OF 3)

PLATE
NO.

02.22

SIMON AERIALS INC.  rcvomc.m | ko




55

52

aal)

ART # A02.22001E

51

TIMLE SUPERSTRUCTURE ASSEMBLY, 32/21 SILVER EAGLE (PLATE 1 OF 3)

SIMON AERIALS INC.

REV. 31 AUG., 1993

PART
NO.

PLATE
NO.

02.22




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
27 | 03-010001 BATTERY (700 Amp)

[replaces 03-408400 (550 A) for Diesel & Wisconsin gas,

and 03-423200 (505 A) for Onan & Kubota gas engines.] 1

BiE B 4 B8 \eir Z 6 -

03-488600 CABLE. BATTERY (red. 30" long) (Wisconsin or Deutz 1011)| 1

29 | 03-070100 CABLE, BATTERY (black, 12" long) 1

30 | 03-064300 HOLD DOWN, BATTERY (for 700 Amp battery) 1
SR -:- o s A. ﬁ 90 Sttt m%ﬁ_%w»

=3 < £ TR R m**m:w ~9§ 2 S T *‘-\ :m..;k\&"& S 5 i

07-040016 NUT, HEX (3/8"-16, Grade 5) (for 700 or 550 Amp battery)

03-423300 CLAMP, BATTERY HOLD DOWN (for 505 Amp battery)

07-062015 WASHER, FLAT (5116 for 505 Amp batter)
& & () 5 F5let

i o & = e Zgbh\ V. :':' : ":\;. SREREE
3516280 ENGINE ASSEMBLY, GAS (Onan P224, 24 HP) 1
3522460 ENGINE ASSEMBLY, GAS (Wisconsin W41770, 35 HP) 1
351631 08.07 | ENGINE ASSEMBLY, DUAL FUEL (Onan P224, 24 HP) 1

o

i

t5k 3

! %
3516770 ENGINE ASSEMBLY, DIESEL (Deutz F2L511, 35 HP) 1
3522850 ENGINE ASSEMBLY, DIESEL (Deutz F2L1011, 28 HP) 1
4

G
.

PLATE 0202 |SIMON AERIALS INC.  wvainc.on | or




55
52

o)

ART # A02.22001E

TITLE. SUPERSTRUCTURE ASSEMBLY, 32/21 SILVER EAGLE (PLATE 2 OF 3)

SIMON AERIALS INC.

REV. 31 AUG,, 1993

PART
NO.

PLATE
NO.

02.22




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
36 3515550 TANK ASSEMBLY, FUEL (with gas or dual fuel engine) 1
3516550 TANK ASSEMBLY, FUEL (with Diesel engine) 1
37 TANK WELDMENT, FUE
i 3 g o}

R 4%m~'
10-001900
No Part #
01-03280

& )

e
38

39

2167920
2139780

e el &4
56 07-080008
57 03-038800

B i

CAP, FUEL (Vented)
CAP, FUEL (Screw-on, per UL 558 spec)

OFF (V4"NPT)

1/4" N
e

AR st
90°
(1) with gas or dual fuel engine, (2) with Diesel engine

FITTING, HOSE

oD

B . o
ale NPT thre

N et S e
(Brass, barbed, 1/8" I.D. hose, 1/8"
SWITCH, LIMIT

LEVER BLOCK, LIMIT SWITGH

R R

| “ & .
St it ditesttimatoatiatins gt s
for all except Isuzu 3KC1 e
for use with Isuzu 3KC1 engine

DOOR ASSEMBLY (ef)
3 2% E e :"51:\

)

R0 S SRR 2 ":‘lﬁﬁ\‘:\ﬁn\\‘&\ R
PIN, HITCH (3/4" x 4", includes cotter pin)
LAMP, CONTROL PANEL (hooded) (option)
BULB PANE& LAMP (#i6“§\

anaaaanA

PLATE
NO.

02.22

PART
NO.

SIMON AERIALS INC.

REV. 31 AUG,, 1993




55

52

38

ART # A02.22001E

TITLE SUPERSTRUCTURE ASSEMBLY, 32/21 SILVER EAGLE (PLATE 3 OF 3)

02.22

PLATE
NO.

PART
NO

REV. 31 AUG., 1993

SIMON AERIALS INC.




PARTS LIST

07-058400
08-041100
04-032400

07-003052
07-050016

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 2139280 BOOM WELDMENT, LOWER (includes pin lock collar) 1
2 | 2138440 ARM ASS'Y., PARALLEL (incl. bushings and grease fittings) 1

8" O D 2"

NUT, GRIP (1/2"-13)
RING, RETAINING (2")
CYLINDER, LOWER BOOM LIFT (2.50"

SCREW, HEX HEAD (3/8"-16 x 2-3/4",
NUT, STOP (3/8"-16)

TRIM, "QUICKEDGE"

TITLE  BOOM ASSEMBLY, 30 FOOT (9.2 M) (PLATE 1 OF 3. .. LOWER BOOM)

PLATE 03.13

SIMON AERIALS INC. o | tSRT A-C3518080




TILE  BOOM ASSEMBLY, 30 FOOT (9.2 M) (PLATE 1 OF 3. .. LOWER BOOM)

SIMON AERIALS INC.

NEW 09/20/90

PART A_C3518080

PLATE
NO.

03.13




PARTS LIST

08-041100
04-033100
2153560

07-058400
08-040900

04-032500

08-040700
08-063500

RING, RETAINING (2")
CYLINDER, UPPER BOOM LIFT (3" bore)
PIN, LIFT CYLINDER (1-1/2" x 6-7/8") (base end

NUT, GRIP (1/2"-13)
RING, RETAINING (1-1/2")

CYLINDER, TELESCOPE (3.00" bore)
PIN, TELESCOPE CYLINDER (1-1/4"

NUT, STOP (3/8"-16)
RING, RETAINING (1-1/4")
CARRIER, HOSE (metal track, 19 link, 5.7" radius)

TITLE

SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
20 | 2152080 BOOM WELDMENT, UPPER BASE (with Catrac) 1
21 2138920 PIN, UPPER BOOM PIVOT (2" x 11-13/16") 1
22 | 08-064000 BUSHING, BRONZE (2" I.D., 2-3/8" O.D., 2" long) 2

BOOM ASSEMBLY, 30 FOOT (9.2 M) (PLATE 2 OF 3. .. UPPER BOOM)

PLATE
NO.

03.13

SIMON AERIALS INC.

wenom | gy A-C3518080




TIMLE  BOOM ASSEMBLY, 30 FOOT (9.2 M) (PLATE 2 OF 3. .. UPPER BOOM)

SIMON AERIALS INC.

NEW 09/20/80

PART
NO.

A-C3518080

PLATE
NO.

03.13




PARTS LIST

' SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
50 | 2068677 PAD, UPPER AND LOWER WEAR (6" x 6-5/8") 2
51 2138250 SPACER, LOWER WEAR PAD 1
52 | 2070357 PAD, SIDE WEAR 4

07-065018 WASHER, LOCK (1/2")
07-047018 NUT, JAM (1/2"-13)
04-032600 | 11.06 | CYLINDER, MASTER LEVELING (2.50" bore

2138980 PIN, SLAVE LEVEL CYLINDER (1-1/4" x 8") (rod end)
2138750 COLLAR, LOCK (1-1/4") (on upper post, base and tip booms)
2138950 PIN, PLATFORM PIVOT (1-1/4" x 9-5/8")

NUT, STOP (3/8"-16)

TITLE  BOOM ASSEMBLY, 30 FOOT (9.2 M) (PLATE 3 OF 3. .. UPPER BOOM)

PLATE )3 13 |SIMON AERIALS INC.  wvurce.m |no . A-C3518080




TIMLE  BOOM ASSEMBLY, 30 FOOT (9.2 M) (PLATE 3 OF 3. .. UPPER BOOM)

SIMON AERIALS INC.

NEW 09/20/90

PART
NO.

A-C3518080

PLATE
NO.

03.13




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 2140290 PLATFORM WELDMENT 1
2 | 3514160 BAR ASSEMBLY, LATCH
3 | 2041724 PIVOT, DOOR 1

ISR A

07-050016 NUT, HEX LOCK (3/8"-16, Grade 5
08-010100 SPRING AND TUBE ASSEMBLY
2108380 SPACER

B NANIRNNID o \ aan 2 “}ﬁi}

DRI,

SRR SR R R A SRR Y ».g:&:%\\v.\\ -.-.'-'.\-:':‘:.E R R e g S
03-027900 SWITCH ASSEMBLY, FOOT (Double pole) 1

14 | 03-027901 SWITCH (Double pole, double throw) 1
03-021302 COVER, SWITCH (Guard type, with latch

\xx. it \x%\\%\m‘: i R £
OUTLET, DUPLEX (110 Volt AC) 1

COVER, DUPLEX OUTLET 1
CAP SCREW, HEX HEAD ( Grade 5)
i o

Ana N e o

\\:? e

iy 5 S RS s R Rt
NUT, LOCK (1/2"-13, Grade 8) 4
VALVE, CHECK (Pilot operated)

o

AR e RS etk edioct £ ; RE:
07-062016 WASHER, FLAT (3/8") 2
07-065016 WASHER, HELICAL LOCK (3/8") 2
2144710 TUBE ASSEMBLY, HYDRAULIC ROTATOR 2

Hi ¥

e

: g\\\i\:“»\ : *.x-m:-. '»‘S:"-&. : : £ st X; {
2140350 CONSOLE WELDMENT, CONTROL (with type 2 valve bank) 1
34 10-069600 CLAMP, TUBE (1-1/4") 2

TITLE B PLATFCRM ASSEMBLY (PTE 1 OF 2)
PLATE 04,09 |SIMON AERIALS INC.  wvocer.m|no. 3518090




[/
R

Art # A04.06002E

- A Sy gy
~ /o
< /
no.., 7 \ /
< /
< /[ \ , 2
20

/ A
Q Q N

X ...““.... [

N AR /n/

N\ A7

\/ NAANNAANANAN
..“.“.“w“.....“.“.“.“..
RN

~—
n
L)

4

) BN

PLATFORM ASSEMBLY (PLATE 1 OF 2)

TITLE

04.09

PLATE
NO

3518090

PART

REV.02 SEP., 1993 | NO.

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTYy.
35 | 2146990 BAR, GRAB [14-3/4" (375 mm) wide x 4-1/2" (114 mm) high]
(for earlier models) 2
i1 33020\ BAR, GRAB [15-1/2" (394 mm) wide x 4-1/2" (114 mm) high]

‘ e B
2114330 PLUG (Modified 12 PN%%E) 4
37 | 07-003085 CAP SCREW, HEX HEAD (1/2"-13 x 1", Grade 5)
38 | 07-065018 WASHER, HELICAL LOCK (1/2")

5

A

06.09 | VALVE BANK ASSEMBLY, PLATFORM (Type 1) | 1
Note: On a "Type 1" assembly, the brackets mounting the
bank to the platform control console are "L" shaped

RS

42 | 07-003046 "CAP SCREW. HEX HEAD (

43 | 07-050016 NUT, LOCK (3/8"-16, Grade 5)
01-083400 | 29.05 | VALVE, DRIVE CONTROL

x

EAD (3/8™16 x 1-1/4", Grade 5) 4
4
1

-

AP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 2
49 | 07-050014 NUT, STOP (1/4"-20, Grade 5) 2
50 | 07-062014 | WAS ) 2

RSOGO Oy

HER, FLAT (1/4°

Sttt 5 i ﬁiﬁe N R 2 :

217238 (Hinged metal) (option, with type 2 valve bank) 1

10-116900 (Vinyl cloth) (option) 1
53 | 10-163800 STUD, BUTTON SNAP \%\(Stainlessﬁsteelz (for vinyl cover A.R.

: 5

5
57 | 10-034000 BELT, SAFETY 1
58 | 10-033900 LANYARD, SAFETY BELT 1
59 | 11-085200 BOX, TECHNICAL MANUAL STORAGE (not shown) 1

S s

PLATE 0409 |SIMON AERIALS INC.  wvase.w|no, 3518090




N

Q)
9
X5

O
X

O
()

0

f

/X
4 \X)

o
,0,'0’0:0
W

h
X
X
i

()

QO

27 29 28 Art # A04,06002E
TITLE PLATFORM ASSEMBLY (PLATE 2 OF 2)
SIMON AERIALS INC.  wvwer | na 3518090 |[ne'™ 04.09




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
1 2174050 SENSOR RING WELDMENT (for 30" x 60" platform)
(does not include sensor switch bracket) 1
2 | 2173950 COLLAR, SENSOR RING (part of sensor ring) 4
el - s eSSBS s

%

R Qm

= QA R 22 x 2R 28t &
07-023600 SET SCREW, SOCKET HEAD (1/4"-20 x 1/2", Grade 5)
03-428300 SWITCH, LIMIT

2175320

3
AR

ROD, SENSOR RING SWITCH
AN AL AATR-L LI

Do

CUNTIN

K '»::\:». ”~.\ ORISR »b.\x\x: »:»\‘ﬁg\. Ol SN m\%‘;\m
12 03-42190 SWITCH, PUSHBUTTON (Blue) (Sensor ring override) 1
13 | 03-454900 BASE, CONTACT BLOCK 1
BLOCK, CONTACT (Normally open) .. 2

RH

St

CORD (1/2")

03-045500 GRIP,

03-055500 NUT, CONDUIT LOCK (1/2") 1
TUBING, SPONGE INS ON {
o : 8 »‘:g.é_b : R s

_

33 ERAR

TITLE PLATFORM SENSOR RING ASSEMBLY

PLATE 04,48 |SIMON AERIALS INC.  viwrie|no, 3522230




Art # A04.49001E

19

20

PLATFORM SENSOR RING ASSEMBLY

TITLE

04.48

PLATE
NO.

3522230

PART
NO.

NEW 13 OCT.,, 1992

SIMON AERIALS INC.




PARTS LIST

01-098403
01-098413
01-098414

01-098407

06-044600
06-087300
06-090500

0800

SEE
ITEM PART NO  |SECTION DESCRIPTION QTy.
1 01-098400 VALVE BANK ASSEMBLY, GROUND CONTROL (4 Spool) 1
2 | 01-098405 INLET SECTION, 2 SPOOL 1
3 | 01-098404 OUTLET SECTION, 2 SPOOL 1

Bl 5

SPRING
PLUG, HEX HEAD

WASHER, SPLIT LOCK (1/4")

WASHER
SPRING, RETURN
SPACER

PIN, CLEVIS
C-HOOK
LINK (for spools 1 :

KNOB, BALL (Plastic)
NUT, JAM

ELBOW 90° STRAIGHT THREAD (6 C50X)
ADAPTER, FEMALE PIPE (10-4 F50G)
REDUCER (8-4 F50G5)

TITLE

GROUND VALVE BANK ASSEMBLY, 4 SPOOL
SIMON AERIALS INC. o |

REV.09/200%0 | NO.

PLATE

no.  06.12

3522290




TITLE GROUND VALVE BANK ASSEMBLY, 4 SPOOL

SIMON AERIALS INC.

REV. 09/20/90

PART
NO.

3522290




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
1| 01-098500 VALVE BANK ASS'Y., PLATFORM CONTROL (6 Spool) 1
2 | 01-098505 INLET SECTION, 3 SPOOL 1
N, 3 SPOOL

SPRING
PLUG, HEX HEAD
O-RING (also part of Seal Kit, item 33)

BOLT, HEX (1/4"-
WASHER, SPLIT LOCK (1/4")

WASHER 1
SPRING, RETURN 1
SPACER 1

01-098402 BLOCK, PIVOT
01-098403 PIN, CLEVIS
01-098413

30 O = [}
31 | 01-098502 ROD, HANDLE (5") 1

06-039600 CONNECTOR, STRAIGHT THREAD (4-8 F50X) 10
2144690 CONNECTOR, STRAIGHT THREAD (Modified 4-8 F50X) 2
06-040000 CONNECTOR, STRAIGHT THREAD (6-10 F50X) 2

PLATFORM VALVE BANK ASSEMBLY, 6 SPOOL

PLATE  06.13 | SIMON AERIALS INC. vom o 3522300




———— e ———— e —

\® HANDLE KIT

32

TITLE

06.13

PLATE
NO

3522300

PART

PLATFORM VALVE BANK ASSEMBLY, 6 SPOOL

REV.092090 | NO.

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 03-455000 BOX, GROUND CONTROL (includes subplate) 1
2 | 03-030400 AMMETER (50 Amp) 1
3 | 03-030500 METER, HOUR (12 Volt DC) 1

03-038100 SENSOR, LEVEL
03-472000 ALARM, MOVEMENT
03-409800

03-437000 ,
03-454800 SWITCH, DUAL FUEL (3 position rotary)

X(PLAT_E1OI; 2)
PLATE 17 12 |SIMON AERIALS INC.  womese w0 3515510




11, 14,
15,16

11, 14,
14,16

12, 14,
16

9,14,
15, 16

\ ART #A07.12003E

8, 15, 13, 14,
16 15, 16
TITLE GROUND CONTROL BOX (PLATE 1 OF 2)

SIMON AERIALS INC.  wvoreme|aa 3515510 | = 07.12




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
18 | 03-051700 RAIL, MOUNTING 1
19 | 03-037500 SOCKET, DOUBLE POLE RELAY 4
20 | 03-050100 RELAY, CONTROL (Double pole, double throw, 12 Volt DC) 3

23 | 03-051600 SOCKET, SINGLE POLE RELAY 1
24 | 03-453600 SOCKET, LATCHING RELAY 1
25 | 03-453500 RELAY, LATCHING (Dual coil) 1

are not shown:

03-455900 TERMINAL, SPADE (1/4" male)

The following items, which are not part of the box
assembly, are not shown:

03-468000 (for units with rear wheel brakes only)
03-459500 (for units without wheel brakes)
03-450400 CONNECTOR, MALE (23 conductor)

TITLE GROUND CONTROL BOX (PLATE 2 OF 2)

PATE 07.12 |SIMON AERIALS INC. PART 3515510

REV. 10FEB,, 1982 | NO.




 —
O /O
5 ® O OQ
oo Jod
111 Ul 18

©/E)
ele

N

\N

L
i

/ W;{{f
BilteEe

(O |oDooooog 19, 21

\

AN

\ ART #407.12004E

26

TITLE GROUND CONTROL BOX (PLATE 2 OF 2)

SIMON AERIALS INC.  wvirs i | ey 3515510 |No. = 07.12




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 3516280 ENGINE ASSEMBLY (Gas) 1
3516310 ENGINE ASSEMBLY (Dual Fuel . . . Gasoline/ Propane) 1
ENGINE (O ith Muffl d oil shutd 1

Note: T260 engine has been superceded by the P224
engine. Oil dipstick on T260 is at left front of engine

BRACKET, ELECTRIC CHOKE 1
PIN, ROLL 1
LEVER ASSEMBLY 1

2109010

o~ o

03-456800 SOLENOID, THROTTLE (with module)
2142770 LINK, THROTTLE SOLENOID TO GOVERNOR ARM
2121990 BRACKET, THROTTLE

18 | 03-450900 PIN, TERMINAL 3
19 | 03-451100 CONNECTOR (3 conductor) 1
20 | 03-457100 WEDGE, 3 PIN CONNECTOR 1

24 | 09-031004 FILTER, AIR
25 | 09-031003 WRAPPER, AIR FILTER 1

09-017100

09-038102 VAPORIZER, Pi:iOPANE

TITLE ENGINE ASSEMBLY, ONAN 24 H.P. GAS/ DUAL FUE
PLATE  08.07 |SIMON AERIALS INC. evaso | gy




4 thru 11 /

=3l
S

/L

f—
ey [mr
wadh
N

8

33 16 thru 21

TITLE ENGINE ASSEMBLY, ONAN 24 H.P. GAS/ DUAL FUEL

SIMON AERIALS INC. evosmo | g PTE 08.07




PARTS LIST

10

21
22

2142610

2151630

2155640
2134790
2176360

2144040

11-030022

3516330
2141490

09-001800

12.01

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 | 09-033800 ENGINE ASSEMBLY, DIESEL
(Perkins Model 3.10) [24 HP (17.9 Kw) @ 3600 RPM| 1
2 | 09-033804 FILTER, OIL (ref. Perkins # 140516190)| 1

BRACKET, RELAY MOUNTING
(Earlier version, relays mount over bracket mounting holes)
BRACKET, RELAY MOUNTING

de
BRACKET, THROTTLE SOLENOID
BRACKET, AIR FILTER (filter mounts at rear of engine)
BRACKET, AIR FILTER (filter mounts at right side of engine

ADAPTER, EXHAUST (for horizontal muffler mount)
i Bulk item, order as needed)

(for horizontal muffler mount)
for hori

(used with deck having "universal” engine mount cutou
PUMP ASSEMBLY, HYDRAULIC
COUPLING ASSEMBLY

TITLE ENGINE ASSEMBLY, PERKINS 3.10 DIESEL (PLATE 1 OF 2)
PLATE 03,08 [SIMON AERIALS INC. e |no 3516320




11

) D ART 4 A08.08001E

TITLE ENGINE ASSEMBLY, PERKINS 3.10 DIESEL (PLATE 1 OF 2)

SIMON AERIALS INC.  wviren | g,

3516320

PUTE - 08.08




PARTS LIST

SEE
ITEM| PARTNO ISECTION DESCRIPTION QTYy.
25 | 03-459600 HARNESS, ENGINE WIRE (not shown) 1
26 | 03-450400 CONNECTOR, MALE (23 conductor) 1

27

03-450900

03-457100
03-459200

09-041200

55-000040
09-033811
2163350

2170050
09-033812

09-033801

09-033803

PIN, TERMINAL

WEDGE, 3 PIN CONNECTOR
TERMINAL (1/4" female)

HOSE, RADIATOR (upper)
f

COOLING KIT, ENGINE (for Perkins 3.10 engine)
FAN, 7 BLADE (Suction type, replaces Perkins part)
ADAPTER, RADIATOR FAN [2" (50.8 mm) thick]

BRACKET, RADIATOR MOUNTING (Bottom, offset)
ISOLATOR (Perkins part)

RADIATOR (Perkins part)

BRACKET, RADIATOR MOUNTING (Bottom) (Perkins part)

ADAPTER, RADIATOR FAN (Perkins part)
FAN, 6 BLADE (Perkins part)

TITLE ENGINE ASSEMBLY, PERKINS 3.10 DIESEL (PLATE 2 OF 2)
PATE 08,08 |SIMON AERIALS INC. v o 3516320




13 14

33 43 36 10 23 VI E—
22

N
>
o

ART # A0B.0B001E

> L~
/
2

s 6
\ \ s
5
38, 20 1
aa 37 4 19 21 11
42 1
TTE  ENGINE ASSEMBLY, PERKINS 3.10 DIESEL (PLATE 2 OF 2)

SIMON AERIALS INC.  wcvirene | no 3516320 |ho' = 08.08




PARTS LIST

SEE
ITEM PART NO _ |SECTION DESCRIPTION Qry.
1 3518680 BOX ASSEMBLY, PLATFORM ELECTRICAL 1
2 | 03-436400 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8") 1
3 10-107100 DECAL, PLATFORM ELECTRICAL CONTROL 1

03-436800 SWITCH, IGNITION (3 position rotary)
03-437000 SWITCH, 2 POSITION ROTARY

03' ’
03-409400 BASE, PILOT LIGHT

03-450200 NUT, PANEL
03-450300 WASHER, LOCK
03-459700 HARNESS, STEERING WIRE (not shown)

03-457100 WEDGE, CONNECTOR (3 pin)
07-003003 SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5)
07-050014 NUT, STOP (1/4"-20, Grade 5)

07-065018 WASHER, HELICAL LOCK (1/2")

TITLE PLATFORM CONTROL CONSOLE
PATE 09,18 |SIMON AERIALS INC. v 1oy




25, 26,
7,10, 27
10, 12 e ——— D
5
11,12 —7 ’

8,10, 12 T
wme | 29, 30,

9,11, 12 /:@m @ — @/ 31

=l
6, 11, 127 || T\
i
/ ART #A09.18001E

28 32

16,17, 18,19

View inside Junction Box

TLE "PLATFORM CONTROL CONSOLE
SIMON AERIALS INC. e | o, | ot 09.18




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QTY.

1 04-028500 CYLINDER, TELESCOPE (Type 1) 1
Note: On a"Type 1" Cylinder, the port tube has a bend
at the end, and enters the cylinder side wall directly.

Note: On a "Type 2" Cylinder, the port tube has no bend
at the end, and enters a cylindrical boss welded to the
cylinder side wall. The six-digit cylinder serial number

cylinder side wall. The serial number will be found on a
he holdi I

CARTRIDGE, HOLDING VALVE

04-028302

04-032507 PISTON (for "Type 3" Cylinder)
04-032503 HEAD (for "Type 3" Cylinder)
04-032506 ROD (for "Type 3" Cylinder)

04-032501 (for "Type 3" Cylinder)
The following items are not included as part of the

, TELESCOPE CYLINDER
07-003043 SCREW, HEX HEAD (3/8"-16 x 3/4", Grade 5)

TITLE TELESCOPE (EXTEND) CYLINDER
PLATE 1904 | SIMON AERIALS INC. v |




TITLE TELESCOPE (EXTEND) CYLINDER

SIMON AERIALS INC.

REV. 19 FEB., 1992

PART
NO.

PLATE
NO.

11.04




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QrTy.
1 04-028400 CYLINDER, LIFT (Type 1) (2.50" bore, for lower & mid boom) 1
04-030100 CYLINDER LIFT (Type 1) (2.50" bore, for upper boom) 1
1" Cylinder, the port tube has a bend

04-030600 CYLINDER, LIFT (Type 2) (2.50" bore) 1
Note: On a "Type 2" Cylinder, the port tube has no bend
at the end, and enters a cylindrical boss welded to the

04-033100 | CYLINDER, LIFT (Type 4) (3.00" bore)
Note: On a "Type 3" or "Type 4" Cylinder, the port tube
has no bend at the end, and enters a round top boss

Note: When or ering a Lower Boom or Mid Boom
REPLACEMENT CYLINDER, "Type 3" will be supplied.
When ordering an Upper Boom REPLACEMENT

2 CARTRIDGE, COUNTERBALANCE VALVE
04-028202 for "Type 1" Cylinder) 2

3000 PSI [207 Bar] [211 Kg/ cm?)) 2
3 | 04-032402 NUT, LOCK (for "Type 3" Cylinder) 1
04-033102 NUT, LOCK (for "Type 4" Cylinder) 1

04-033104 HEAD (for "Type 4" Cylinder)
6 | 04-032405 ROD (for "Type 3" Cylinder) 1
04-033105 ROD (for "Type 4" Cylinder) 1

TITLE LIFT CYLINDER (PLATE 1 OF 2)

'I:IéATE 1105 SIMON AERIALS INC- REV. 06 MAY, 1995 :gRT




PORT TUBE
(REF)

TITLE

LIFT CYLINDER (PLATE 1 OF 2)

SIMON AERIALS INC.  covoomvioss | o

"R 11.05




QTY.

DESCRIPTION

PARTS LIST

SEAL KIT

)
)

der
der

in

in

Cyl
Cyl
tems are not included as part of the L

inder Assembly

ing i

"Type 1
'_'Type 2"

(for
(for

The follow

Cyl

SEE
SECTION

PART NO

028201
030601

04
04

T

ITEM

e
e J;w@.w‘w“\ ;

S o

PART
NO.

REV. 06 MAY, 1995

LIFT CYLINDER (PLATE 2 OF 2)

SIMON AERIALS INC.

11.05

TITLE
PLATE
NO.




PORT TUBE

6 (REF) \’\— i

TITLE LIFT CYLINDER (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 06 MAY, 1995

PART
NO.

PLATE
NO.

11.05




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTYy.

1| 04-028200 CYLINDER, MASTER (Type 1) 1
Note: On a "Type 1" Cylinder, the port tube has a bend
at the end, and enters the cylinder side wall directly.

ylinder, the port tube has no bend
at the end, and enters a cylindrical boss welded to the
cylinder side wall. The six-digit cylinder serial number

at the end, and enters a round top boss welded to thew
cylinder side wall. The serial number will be found on a
late attached to the holdi I

2 CARTRIDGE, HOLDING VALVE
04-028202 (for "Type 1" Cylinder) 2

4 | 04-032602 NUT, LOCK (for "Type 3" Cylinder) 1
5 04-032603 PISTON (for "Type 3" Cylinder)
6 “Type 3" Cylinder) 1

04-032604 HEAD (for

© 04-028201 | (for "Type 1" Cylinder) 1
04-030401 (for "Type 2" Cylinder) 1
04-032601 (for "Type 3" Cylinder) 1

10 | 06-044400 ELBOW, STRAIGHT THREAD (4-6 C50X-S) 2
1| 06-0 | CONNECTOR, STRAIGHT THREAD (4 F50X-S 1

T"-E | | ASER CYLINDER
"= 11.06 | SIMON AERIALS INC.  wcvooums o o




TITLE MASTER CYLINDER
SIMON AERIALS INC. oo | T PLATE 11.06




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QTY.

1 | 04-028300 CYLINDER, SLAVE (Type 1) 1
Note: On a "Type 1" Cylinder, the port tube has a bend
at the end, and enters the cylinder side wall directly.

Note: On a "Type 2" Cylinder, the port tube has no bend
at the end, and enters a cylindrical boss welded to the
cylinder side wall. The six-digit cylinder serial number

at the end, and enters a roun top boss welded to the
cylinder side wall. The cylinder can also be identified by
the Part Number "04032700SH" on a nameplate located

Type 3" will be grjpplled.

2 CARTRIDGE, HOLDING VALVE (C

04-028302 Type 3a (Valve is stamped "CB-CG-LJN") 2
01-227200 Type 3b [Valve is stamped "CB-CB-LHN", and set at
3,000 PSI (207 Bar) (211 Kg/ cm?)]

(2) of "Type 3b" will be supplied unless otherwise
specified.
3 SEAL KIT, COUNTERBALANCE VALVE

&

4 | 04-032602 "NUT, LOCK (for "Type 3" Cylinder) 1
5 04-032603 PISTON (for "Type 3" Cylinder)
6 | 04-032605 ROD (for "Type 3" Cylinder) 1

TITLE SLAVE CYLINDER (PLATE 1 OF 2)

:IaATE 11 07 SIMON AERIALS INC- REV. 15 OCT., 1993 Z(A)RT




Y

10

N

1,
12

(REF))

TITLE SLAVE CYLINDER (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 15 OCT., 1993

PART
NO.

PLMTE 11.07




PARTS LIST

S| —
[
(¢
m)))
9T EE
alc T T
=€ £ £
ol>>=>
ECCC
o~ & ®
QO OO
33
EEE
S M e
O O O
bl ol
EEE
X X X
R [ |
<C <C <
w w i
nauwyw
S
w b
SE
(2]
~—
ol oo
N247
0 O Al
od [N e o2
£S 0
ol < <
oNoNe]
a0

ITEM

c

<C

m
o
5 Z
g O
<D
oo =
oSr
cx
oy

included as part of the Slave

tems are not

ing i

The follow

o
%
S
Q.
Q
=
2
o
Z
= E
0 L
1 r
% |
< T
2 S
£ al
= <
&) O

o

e

SLAVE CYLINDER (PLATE 2 OF 2)

11.07 |SIMON AERIALS INC.

TITLE

PART
NO.

REV. 15 OCT., 1993

PLATE
NO.




NP\ N

PORT TUBE
2 (REF)

10 1
1

1,
2

14, 13
15

TITLE SLAVE CYLINDER (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 15 OCT., 1993

PART
NO.

"TE 11,07




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
1 2149310 CLEVIS [with 8 mm (.315") hole for bushing or master link] 1
CLEVIS [with 1/4" (6.4 mm) hole for bushing or master link] 1

TITLE ACTUATOR CYLINDER
PLATE 1140 |SIMON AERIALSINC.  revoom |no. 04-030000




o

TITLE

ACTUATOR CYLINDER

SIMON AERIALS INC.

REV.05/01/90

PART
NO.

04-030000

POTE 11,10




PARTS LIST

QTy.

ITEM

w
>
Q
Q
(/2]
[¢}]
zl 5
Bl 2
ol =
[+
ol &
a E
o @
o
> o
Q>
Om
00
18]
T o
A
=z <
S0
>0
O
S
45
SF_
(/)
Bl
o &®
o O
H ® o
Z 8K
of 337
~— Q

.
Wm.m.\.. \“\N\\.“m‘\ \\....... .\H

\N\.w.f.nww"? 0 O

T
=
o
2z @
A
B
3
10
=
m
foc A
o
w
.....u.R
' [9]
. Z
o

O-RING (1-1/8" .D.)

O-RING (3/4" 1.D.)

WIPER, ROD
I, CLEVIS (includes tte pin)

04-030305

STEER CYLINDER

SIMON AERIALS INC.

TITLE

04-030300

PART

REV.02NOV., 1982 | NO.

11.12

PLATE
NO.




10
15

15 14

ART $A11.12001€ @.
X ¥
o/

NG

TITLE STEER CYLINDER

SIMON AERIALS INC. oz | e 04-030300 [wo = 1112




PARTS LIST

SEE
|ITEM PART NO |SECTION DESCRIPTION QTY.
| PUMP ASSEMBLY, HYDRAULIC
3516300 with Onan engine
3516330 with Deutz, Isuzu, Kubota, or Perkins engine

07-008087 SCREW, SOCKET HEAD (1/2"-13 x 1-1/2")
07-065018 WASHER, LOCK (1/2") (
2164080 - ARM, STROKE (later type, with no microswitch actuator)

master link bushing]
08-066000 BUSHING, BRONZE [1/4" (6.4 mm) 0.D]

Li (Type 1)
Note Assembled with a "hairpin” clip. Stroke arm and

gs
LINK, MASTER (Type 3)

Note: Assembled with (2) 8 mm dia. shoulder boits.
8mm bushings have been removed from clevises.

[w/ 1/4" (6.4 mm) dia. hole for master link bushing]
[w/ 8 mm (.315") dia. hole for master link bushing]
SCREW, SOCKET HEAD (#10-24 x 1-3/4", Grade 8)

(modified 4 R50X)
06-044400 ELBOW STRAIGHT THREAD (4-6 C50X)

TITLE - PUMP ASSEMBLY, HYDRAULIC (PLATE 1 OF 2)
PLATE 15 01 |SIMON AERIALS INC. .




Earlier versions

Art # A12.01003E

TITLE PUMP ASSEMBLY, HYDRAULIC (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 10/21/91

PART
NO.

Tt 12.01




PARTS LIST

SEE
AITEM PART NO SECTION DESCRIPTION QTy.
17 | 01-079800 ADAPTER KIT, TANG DRIVE 1
18 | 01-080300 PUMP, HYDRAULIC TANDEM 1
19 | 07-003047 SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5) 2

03-026500 ACTUATOR, SWITCH (bolt on) (earlier models)
2134040 BLOCK, MICROSWITCH MOUNTING (earlier models) -
07-013383 SCREW, SOCKET HEAD (#4-40 x 3/4", Grade 2)

07-062017 WASHER, FLAT (7/16")
02-022300 COUPLING ASSEMBLY

(with Onan or Wisconsin engines)
COUPLING HALF (Engine side) (1-1/8" bore)
02-018800 (with Onan engine)

TITLE PUMP ASSEMBLY, HYDRAULIC (PLATE 2 OF 2)
wo- 12.01 |SIMON AERIALS INC. e el




Earlier versions

10
1 1 Art # A12.01003E
12
TITLE PUMP ASSEMBLY, HYDRAULIC (PLATE 2 OF 2)
SIMON AERIALS INC. p— L N~ 12.01




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 01-079301 SEAL KIT 1
Note: ltems in seal kit are identified by asterisk (*).
2 HOUSING ASS@MB_LY 1

13
14

01-079303
01-079304

* WASHER

A

LB

SHAFT, TRUNNION

RING, RETAINING

Soaansastin TR

* SEAL,

* "0"-RING

o

R

el AR b pEE
RING, RETA

'BEARING, NEEDLE

LIP

I ﬁ I N G:\w:w&\

RING, RETAINING

SWA
N 5B

CYLINDER BLOCK |
PLATE
> GASKET

HYDRAULIC PUMP

SHPLATE

RS
R

SIMON AERIALS INC.

REV. 09 SEP,, 1993

PART
NO.

01-079300




* 32

TITLE

HYDRAULIC PUMP

SIMON AERIALS INC.

REV. 09 SEP., 1993

TS 01-079300

PLATE
NO.

12.02




PARTS LIST

e

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1] 01-027204 MOTOR, ELECTRIC PUMP 1
2 | 01-027203 RELAY, SOLENOID (for all models except RZB)
Note: Relay has three posts. _ . 1

Y

Note: When re\BIagi'ﬁg
model RZB Aerial Platform, Relay 01-027203 must be

removed, and replaced with Relay 03-465200.

5 PLATE, DRIVE - 1
6 CASE 1
7 PLATE, END g

BE, 4
KEY, DOWEL 1
1

5 e

cthe % 6 2 X% Q-.\&x Y

Note: Items in seal kit are identified by asterisk (*).
17 * SEAL, SHAFT 1
18 R 3 *wc w-ﬁ’o-'ﬂRl'!«\l q'.:& s SRS RO e e 2

8%

i e SeEa ; o35 ‘ e o e
22 NUT, HEX JA 1
23 SCREW, ADJUSTING 1

24| | | seANG |

TITLE EMERGENCY PUMP

"ATE 12,03 |SIMON AERIALS INC.  wioocrus | Ro01-027200




Relief Valve Assembly

|

|

: 1 23
| 20

|

|
RS
|

|

|

|

24

/ ™~ 26
25
L___ﬁaf _______ _
19 2
/ 1
a— i
€1
€1
ART #A12.030018
%17
TITLE ' EMERGENCY PUMP

SIMON AERIALS INC.  wevaocr.

PART
NO.

01-027200

PTE 12.03




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTYy.
1| 01-079300 | 12.02 | PUMP, HYDRAULIC 1
2 | 07-008087 SCREW, SOCKET HEAD (1/2"-13 x 1-1/2") 2
07-065018 WASHER, LOCK (1/2")

08-066000 BUSHING, BRONZE [1/4" (6.4 mm) O.D.]
02-020600 LINK, MASTER (Type 4, supercedes three earlier types)
Note: Assembled with cotter pins. Stroke arm and actuator

LINK, MASTER (Type 2) Note: Assembled with (2) .25" dia.
shoulder bolts. 1/4" bushings removed from clevises.

04-030000

ASSEMBLY
2173740 TEE, STROKE CYLINDER (modified 4 R50X)
06-044400 ELBOW, STRAIGHT THREAD (4-6 C50X)

07-003047 SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5)
07-062016 WASHER, FLAT (3/8")
07-065016 WASHER, HELICAL LOCK (3/8")

02-022300 COUPLING ASSEMBLY
03-065000 SWITCH, SINGLE POLE
03-026500 ACTUATOR, SWITCH (b

TITLE PUMP ASSEMBLY, HYDRAULIC
FATE12.04 | SIMON AERIALS INC. s | no 3516330




22 23,

17,
18
‘ 15
14
—\ [
\\\ \

11 \ 13

12

EARLIER VERSIONS

TITLE | PUMP ASSEMBLY, HYDRAULIC
SIMON AERIALS INC. v | 3516330 [Na T 12.04




PARTS LIST

SEE
PART NO  |SECTION DESCRIPTION Qry.
2157820 BRACKET, PIVOT ARM MOUNTING 1
08-002000 BUSHING, CENTER STEER ARM PAD 2
2162720 ARM, PIVOT 1

07-058400
3520560
2162370

07-048122

07-004655
07-041640
07-065022

08-063300
07-047122
2136420

2137240

2014368
01-010900
2163120

NUT (1/2"-13, Grade 8)
TIE ROD ASSEMBLY
TIE ROD

SCREW, HEX HEAD (3/4
NUT, HEX (3/4"-16)
WASHER, LOCK (3/4")

BUSHING (Bronze)

END, TIE ROD (R.H. Thread)
PLATE, LOCK

VALVE, STEERING DISCONNECT

NUT, JAM (3/4"-16, Grade 5, R.H. Thread)
LEVER, DRIVE SHAFT DISENGAGEMENT

TITLE TOW PACKAGE, SILVER EAGLE
PLATE 1404 |SIMON AERIALSINC. v |1




TOW PACKAGE, SILVER EAGLE

TITLE

14.04

PLATE
NO

PART

REV.080190 | NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
Note: This Rear Brake Drum for:
AT 30C Constructor
AT 40C Constructor

LY, REARD For reference only.
Assembly not available. Order individual components.) 1

02-020009 Right hand
02-020010 Left hand
3 | 02-020004 SHOE AND LINING SET, BRAKE

6 | 02-020026 SPRING, SHOE RETRACTING (upper) 1
7 | 02-020018 SPRING, SHOE RETRACTING (lower) 1

(Special, for use with hydraulic fluid. Simon part
number is molded into cup) 2

USING HYDRAULIC FLUID WILL CAUSE RAPID
SYSTEM CONTAMINATION AND FAILURE

12 | 02-020005 LINK, WHEEL CYLINDER

TITLE REAR DRUM BRAKE ASSEMBLY (PLATE 1 OF 2)

to 18.04 |SIMON AERIALS INC. oo |ror




At # A18.040015

TITLE REAR DRUM BRAKE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 04 JAN., 1996

PART
NO.

"R 18.04




ITEM

PART NO

SEE
SECTION

13

16

02-020020

02-020024

02-020013

02-020015

02-020016

02-022819

TITLE REAR DRUM
"o 18.04 |SIMON AE

AN

R e

T TR




At # A18.04001S5

TITLE REAR DRUM BRAKE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 04 JAN., 1996

PART
NO.

PLATE
NO.

18.04




PARTS LIST

SEE
ITEM PART NO [SECTION DESCRIPTION Qry.
1 2150070 : AXLE ASSEMBLY, REAR 1
2 HOUSING ASSEMBLY, AXLE 1
3 | 02-022817 COVER, DIFFERENTIAL HOUSING 1

HUB, REAR WHEEL
02-022807 SEAL, WHEEL BEARING OIL
02-022811 CONE AND ROLLER, WHEEL BEARING (Inner

02-022814 NUT, SPINDLE (Right hand)

02-022813 ,
02-022822 SPACER, PINION BEARING
02-022818

02-022827 CONE AND ROLLER, PINION BEARING (Front)
02-022828 SLINGER, PINION SHAFT OIL
- 02-022824 SEAL, PINION SHAFT OIL

02-022830 BOLT, SELF LOCKING
02-022811 CONE AND ROLLER, DIFFERENTIAL BEARING
CUP, DIFFERENTIAL BEARING

. , DRUM (Left hand)
02-022812 BRAKE SHOE AND LINING KIT (Axle set.

| TITLE REAR AXLE ASSEMBLY
PLATE 19 05 |SIMON AERIALS INC. v w0 2150070




TITLE

REAR AXLE ASSEMBLY

SIMON AERIALS INC.

REV. 25 FEB., 1992

PART
NO.

2150070




PARTS LIST

SEE
ITEM PART NO [SECTION DESCRIPTION Qry.
1 YOKE, DRIVE SHAFT 1
2 | 02-021802 JOINT, UNIVERSAL [has (4) 1-1/16" end caps] 1
3 FITTING, GREASE 1

02-021802 JOINT, UNIVERSAL [has (4) 1-1/16" end caps]
FITTING, GREASE

TKIT (
U-BOLT
NUT, STOP

TITLE

REAR DRIVE SHAFT
PART

PLATE
NO.

20.09 [SIMON AERIALS INC. a0 | no.

02-030300




TITLE

REAR DRIVE SHAFT

SIMON AERIALS INC.

PART
1982 | NO.

02-030300




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 02-021702 YOKE, SLIP (includes universal joint) . .2
2 | 02-021703 JOINT, UNIVERSAL
_J(2) 1-1/8" (28.5 mm) and (2) 1-1/16" (27 mm) end caps] | 1

6 | 213639 COLLAR, THROWOUT BEARING (inner) | 1
7 | 08-062900 RING, RETAINING 2
8 | 08-062800 ook BEARING BALL 1

SR & 6 R e 2RI oo SO CEachS

12 136230 SHAFT, IDLER 1
13 08-062700 BEARING, NEEDLE 2
14 | 08063400 | | BEARING, THRUST (bronze) _ 2

e "E‘%
S

20 T [1-1/16" (27 mm) dia.]
(for models with two wheel drive) 1
21 | 02-021701 ~U-BOLTI[1-1/16" (27 o 2
ﬁ(‘% SO BRI o 5 <5 e £ ::, é\\ ‘-.\

TIMLE  DRIVE SHAFT, REAR (DISENGAGEABLE) . . . WITH TOW PACKAGE

PLATE 5010 |SIMON AERIALS INC.  wvmeos|no, 2136450




ART # A20.10001E

TTLE  DRIVE SHAFT, REAR (DISENGAGEABLE) . . . WITH TOW PACKAGE

SIMON AERIALS INC.

REV. 17 AUG,, 1983

PART
NO.

2136450

"o TE 20,10




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1| 02-023700 | ACTUATOR, ROTARY | ] -
2 HOUSING 1

02-023704 TONOT ;
02-023705 NUT, LOCK ]
CAP SCREW ..

SR

ACKING,
PACKING, BEARIN 2
BEARING KIT 1
BEARING

TITLE " ROTARY ACTUATOR

PLATE 54 02 |SIMON AERIALS INC.  vimeom |no 02-023700




S

] A_‘://
L

TITLE ROTARY ACTUATOR

SIMON AERIALS INC.  revirmc s | et 02-023700 |ho = 21.02




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 02-030700 SPEED REDUCER WITH BRAKE 1
Note: This Speed Reducer can be identified by the

number "103-0017-2" appearing on the nameglate.
i) e MmAALE M e LR Lt

R0 \‘:\m

RS Y

Note: kit items identified on illustration by asterisk )

TITLE SPEED REDUCER WITH BRAKE
PLATE 55 07 |SIMON AERIALS INC. reviaes | 02-030700

NO. *




il

TITLE SPEED REDUCER WITH BRAKE

SIMON AERIALS INC.

REV. 17 AUG., 1993

PART
NO.

02-030700

STE 22.07

el
2]



PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 01-086801 VALVE, STEER (S1 and S2) (Superceded by 01-207600) 2
01-207600 VALVE, STEER (S1 and S2) (Incl. coil, replaces 01-086801) 2
2 | 01-086803 SEAL KIT, STEER VALVE

01-086804 VALVE, LIFT (S3)
01-086806 SEAL KIT, LIFT VALVE
01-086805

01-086805 COIL, LOW SPEED VALVE SOLENOID
VALVE, DRIVE RELIEF (R2)

01-086805 COIL. DRIVE POWER SWITCH CNTRL.VALVE SOLENOID
01-086809 VALVE, BRAKE (S6)
01-086810 SEAL KIT, BRAKE VALVE

01-086805 ,
01-086811 VALVE, SYSTEM RELIEF (R1)

TITLE HYDRAULIC MANIFOLD ASSEMBLY
PLATE

PLATE 5304 |SIMON AERIALS INC. v eoc.w |no, . 01-086800




1,2,3

111

@©e

14,15,16/

©
©

1 1 1 I ] 1 1 ] 1

©
©

111

©

©

]
N\

©©

TITLE

HYDRAULIC MANIFOLD ASSEMBLY

SIMON AERIALS INC.

REV. 12 DEC., 1991

PART
NO.

01-086800

PLATE
NO.

23.04




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 01-086800 | 23.04 | MANIFOLD ASSEMBLY, HYDRAULIC 1
2 | 01-093500 VALVE, BRAKE DELAY 1
3 | 01-093501 BRAKE DELAY VALVE SOLENOID 1

3
R

TITLE HYDRAULIC MANIFOLD ASSEMBLY, SILVER EAGLE
PART

ngTE 2349 SIMON AERIALS INC- REV. 17 AUG., 1993 | NO.




TITLE HYDRAULIC MANIFOLD ASSEMBLY, SILVER EAGLE

SIMON AERIALS INC.

REV. 17 AUG,, 1993

PART
NO.

FTE 23.49




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QrTy.
1 2139290 TANK WELDMENT, HYDRAULIC
(First type: Both filters are on engine side of tank) 1

TANK WELDMENT HYDRAULIC
gt ;

with heater orifice
COVER, HYDRAULIC TANK CLEANOUT
O"-RING, COVER

2187010
2142090
01-087600

w N

STRAINER 1
GAUGE, SIGHT (7") 1
FILTER ASSEMBLY, SUCTION LINE 1

2144600
10-032500

n‘?)-':\“f L SC000 Roae L0 el

FILTER ASSEMBLY, RETURN LINE B
Obsolete. Use 01-201800.
Replaces obsolete filter 01-080500.

01-080500
01-201800

06-000900
06-079000
01-202100

ONNECTOR, MALE (6-6 FTX-S)
ADAPTER, SWIVEL NUT (6 F65X-S)
E SYSTEM DUMP (in

.

16

5‘:\;\;\:&%&“

a4
CARTRIDGE (stamped SV08-24)
Note. Earlier cartndges stamped SV08-21 or SV08-20

01-202101

NUT

TITLE HYDRAULIC TANK ASSEMBLY (PLATE 1 OF 2)

PLATE 24.02 | SIMON AERIALS INC.  wvoncm|no. 3517570




—_—— e — — —_———

|
| 1
| X |
= | =
O | Ew
J “ a "
| > |
N4 i L
- N ™ > _ _nm |
-rr A\ _ o ﬂ
~ | T |
. 1) _ b
10

— // “E4 —m !
g < _-
18 = n

13

|3 -~ 0O
Ik o a— !
S ___ !
AW N 4
%&W&@%ﬁ A%V S \. 8
5 s o'«hll..@...‘
./W\_ & 9
1.4 <t
g g

Art # A24.02001E

24.02

PLATE
NO.

3517570

PART

REV. 18 AUG,, 1983 | NO.

HYDRAULIC TANK ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

TITLE




PARTS LIST

SEE
ITEM PART NO _ |SECTION DESCRIPTION QrTy.
27 | 3515570 MANIFOLD VALVE SUBASSEMBLY 1
28 01-086800 | 23.04 BLOCK ASSEMBLY, HYDRAULIC MANIFOLD 1
(see also Plate 23.48 or 23 491

o

it S
06-047000 |- 45° ELBOW, STRAIGHT THREAD (6 V50X-S
33 | 06-094800 PLUG, HEX SOCKET (4 HP50N-S)
07-008041 CAP SCREW, SOCKET HEAD (\5\{\\“\1\ 6"-18 x 3-1/2"

)
)

VALVE BANK, GROUND (Type 1)
Note: On a "Type 1" assembly, the brackets mounting the
valve bank to the bosses on the tank are "L" shaped

01-092100

sses on the tank are flat.
37A| 2146870 ADAPTER, VALVE BANK (used with "Type 1" valve bank) 1
07-003043 CAP SCREW, HEX HEAD (3/3;'-16 x 3/4", Grade 5 - | 4

“42 | 07-050009 | 'NUT, STOP (#8-32, Grade 5) 2
43 | 01-020600 VALVE, BALL (3/4" NPT) 2
01-099200 1

R LA RsER

48 | 01-096800 | VALVE, BRAKE SEQUENCE 1
49 | 01-097600 VALVE, THREE WAY 1
01-020800

¥
s

54 00 | | ADAPTER, SWIVEL NUT (6 F65X-S) " 1
55 RUN TEE, WHEEL BRAKE

TITLE 'HYDRAULIC TANK ASSEMBLY (P[ATHE 2 OF 2) |
PLATE " 5402 |SIMON AERIALS INC.  wvioue.m|no 3517570




——— o ——_—— e —— —_———

PLATE
NO.

24.02

_ i
| Y
_ m !
| =y
_ w
| a -
_ > !
_ ( !
! =
_ v
_ 0 “
" T
_
< _ulu "
18 < —
e = m
K - O |
_m M 2 i
1S e ____.
N )b¢/ N ‘ V/II \ ﬂ v/
é»./&h.. 9 ASA \ 6
\ </ N

)

(
0 2
Qo

.- i—) k) §
.. ' A A & s
") i
D°) ) e
v DX ) 7 N7
® 7 g
-l
AY

Art # A24.02001E

3517570

PART

REV. 18 AUG., 1993 | NO.

HYDRAULIC TANK ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.

TITLE




PART NO

PARTS LIST
SEE

SECT. DESCRIPTION

01-086601

HOUSING
PISTON ASSEMBLY
T

o

PLUG, EXPANSION
SPRING, SERVO
STOP, MINIMUM DISPLACEMENT

e

NUT, SPECIAL
PLUG (Plastic)

SEAL, SHAFT

PLUG, STRAIGHT THREAD
GASKET

) )

BLOC
WASHER
SPRING

GUIDE, RETAINER
GUIDE, SLIPPER

PIN, STRAIGHT (Headless)
BEARING, SLEEVE

HYDRAULIC MOTOR (PLATE 1 OF 2)

SEAL KIT Note: ltems in kit identified by asterisk (*). 1

SIMON AERIALS INC.  wcvom. i

AT 01-086600




TITLE HYDRAULIC MOTOR (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 19 AUG., 1993

PART
NO.

01-086600




PARTS LIST _
SEE
ITEM| PARTNO | SECT. DESCRIPTION QY.
40 COVER, FRONT 1
41 BEARING, BALL 1
RING, RETAINING 2

R

A

TITLE HYDRAULIC MOTOR (PLATE 2 O
PLATE 5o 30 [SIMON AERIALS INC.  wvoncos|ng 01-086600

2)

NO. 1




TITLE HYDRAULIC MOTOR (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 19 AUG., 1993

PART
NO.

01-086600

PTE 26.02




PARTS LIST
SEE
ITEM| PARTNO SECT. DESCRIPTION QrTYy.
1 01-086601 SEAL KIT Note: ltems in kit identified by asterisk (*). 1
2 HOUSING 1
3 PISTON ASSEMBLY 1

R
e

7 PLUG, EXPANSION

8 SPRING, SERVO 1

9 01-088601 STOP, MINIMUM DISPLACEMENT 1
o s -

SYOB SERVO
NUT, SPECIAL
PLUG (Plastic)

o

SEAL, SHAFT
20 PLUG, STRAIGHT THREAD
GASKET

WASHER
SPRING

Ty

e
L

o ORI TR &8 1«
GUIDE, RETAINER 1
GUIDE, SLIPPER 1

38 PIN, STRAIGHT (Headless) 1
39 BEARING, SLEEVE 1

TITLE HYDRAULlC MOTOR (PLATE 1 OF 2)
PLATE 55 93 [SIMON AERIALS INC.  wvone s |no. 01-088600

NO.




TITLE HYDRAULIC MOTOR (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 19 AUG., 1993

PART
NO.

01-088600




PARTS LIST

SEE

ITEM PART NO SECT. DESCRIPTION QTy.
COVER, FRONT
BEARING, BALL
RING, RETAINING

TITLE ' HYDRAULIC MOTOR (PLATE 2 OF 2)
PLATE 55 03 [SIMON AERIALS INC.  wevonc | o, 01-088600




TITLE HYDRAULIC MOTOR (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 19 AUG., 1993

PART
NO.

01-088600

PUTE 26.03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 _ HOUSING, SWING REDUCER 1
02-022104 SHAFT, WORM 1
02:000423 | | CONE AND ROLLER, INPUT BEARIN

WASHER, FLAT (1/2")
02-000421 CONE AND ROLLER, BEARING [1" (25 mm) bore]
CUP, BEARING [2-9/16" (65 mm) O.D.]

AN o et

02-02350 1 IR ..\>.>§~|«:l KE:Fj\é-U\.—Fmﬁnﬁ.}mn &
02-022102 GEAR, WORM

e 20y

02-022109 NUT, CASTLE
02-022118 PIN, COTTER (1/8" x 1-1/2")
02-023503 C

02-022101 SEAL KIT, SWING REDUCER
GASKET, BEARING RETAINER [1/64" (0.4 mm)] (1 in kit)
GASKET, BEARING RETAINER [1/32" (0.8 mm)] (3in ki)l AR

SEAL, OUTPUT SHAFT
"O"-RING, COVER
"O"-RING, BEARING RETAINER

SRR : KES 3 SR RSy

02-022117 PLUG, VENT

TITLE SWING REDUCER ASSEMBLY
PLATE 58 02| SIMON AERIALS INC. v, | no. . 02-023500




12,24 19, 33, 34
21 35 20 /3%
31% |

" A | N
17 Y = b @
14 N
75\
35 ‘ &
15 N
16 ) @ QJ
1 /
22,23 \ —
’ 13
30* —
I
|

Art # A28.01002S

Cutaway view in direction of Arrow "A"
21

1

32*
27*
6,7
10 29* g Art = A28.01001% 4 5
TITLE SWING REDUCER ASSEMBLY
PART PLATE
SIMON AERIALS INC- REV.23AUG. 1993 | NO. 02‘023500 NO. 2802




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION ' Qry.
1 03-402205 HANDLE (includes two halves, screws and nuts) 1
2 | 03-402204 SWITCH, DRIVE HANDLE (steer switch) 1
03-402203

TITLE DRIVE CONTROL HANDLE ASSEMBLY

PLATE 59,04 |SIMON AERIALSINC.  wvwww |no. 03-402200




Art # E01.07001E

TITLE DRIVE CONTROL HANDLE ASSEMBLY

SIMON AERIALS INC.

NEW 09/11/91

PART
NO.

03-402200

PLATE
NO.

29.04




PARTS LIST
SEE |
ITEM PART NO SECTION DESCRIPTION QTY.
1 01-083401 PRESSURE PLATE ASSEMBLY, VALVE 1
2 01-083402 MOUNTING PLATE ASSEMBLY, VALVE 1
3 | 01.083403 | SPRING, VALVE RETURN 2 |

ek B '3:- AR : > it Sba:-:».\.
03-402202 BOOT, DRIVE HANDLE SWITCH ACTU
03-402201 RING, ACTUATOR BOOT RETAINING

03-402203 DLE SWITCH (rocker)

S

wiring)

TITLE , VALVE, DRIVE CONTROLLER

PLATE 5905 | SIMON AERIALS INC.  wvoncm|no.01-083400 |




TITLE

29.05

PLATE
NO

01-083400

PART

VALVE, DRIVE CONTROLLER

REV. 23 AUG., 1993 | NO.

SIMON AERIALS INC.




PARTS LIST

SEE
SECTION

DESCRIPTION

ITEM PART NO
1 03-463100
2 | 2165200
3 | 07-023021

2164410
2164720
07-003044

07-062015

GENERATOR, BELT DRIVE (120 Volt AC, 2000 Watt)
PULLEY (5/8" bore, modified)
SET SCREW, SOCKET HEAD (5/16"-18 x 1/2", Grade 5)

BRACKET, GENERATOR MOUNTING
ARM, TENSION
CAP SCREW, HEX HEAD (3/8"-16 x 7/8"

R, HELICAL LOCK (5/16"
WASHER, FLAT (5/16")

TITLE GENERATOR PACKAGE (FOR ONAN T-260 OR P-224 ENGINE)

FaTE 30.04

SIMON AERIALS INC. oz | o 3519490




Art # A30.04001E

TITLE GENERATOR PACKAGE (FOR ONAN T-260 OR P-224 ENGINE)

SIMON AERIALS INC.

NEW 10/21/91

PART
NO.

3519490

"ME - 30.04




PARTS LIST
SEE
ITEM| PARTNO _|SECTION DESCRIPTION QTY.
1 DK32/21SAl DECAL KIT, SILVER EAGLE 32/21
(for earlier versions, includes items 2 thru 14) 1
2 | 10-007200 DECAL{\\;DISENGAGE LOCKPIN..." 2

6 | 10-018900 ~ DECAL "BEWARE" (Potential Hazard) il )
7 10-019000 DECAL, "DANGER" (Electrocution Hazard, small) 2
10-012200 DECAL, "CAUTION For Hydraulic Fluid . . . DTE 15" 1

e ».(;;\\\\ e %’Rﬁl t ’-:-cs R AR "‘R-“!Q@

10-026800 '[Angled typem 2-3/4" (70 mm')k hlgh for earlier versrons]
10-093800 DECAL, "SILVER EAGLE" NAME (for earlier versions)
10-093900 __DEGAL, EAGLE'S HEAD (faces right, for earlier versions)

oot ot £S5 Bocel oo Lidongoct

DECAL GROUND ELECTRICAL BOX
DECAL, GROUND CONTROL VALVES
| "SDD-214690-0" in lower right corner)

AN A Sasshas e

10-099700
10-103600

'(Labelled "SDD- 214681 -0"in Iower rlght corner)'
PLATE, "PLATFORM LOAD 500 LBS. (200 KG)"

21 10-066000
10-131600

KB e RRbdh o BEIRE ot Bcc ottt ».v?».v:\%:-. 2
10-094000 [Black/ Maroon/ Black, 2" (51 mm) wide] (earller versuons) AR.
10-108900 [Black/ Maroon/ Black, 2-1/2" (64 mm) wide] (later versions)| A.R.
10-094000 _[(4) Orange Stnpesm%g};3/4" (95 mm) wide] Qatest versions) | A.R.

SR

£ 2okl : R \*.\ cheg % SRS
26 10- 131900 DECAL SIMON "S LOGO [Orange/ Gray,
9" (229 mm) wide x 13-1/2" (344 mm) high] 2
27 | 10-121600 DECAL, "MADE IN U.S.A." - ol 2
X s i \,:\%\ |

TITLE DECALS, 32/21 SILVER EAGLE (S/N VG 1001 AND UP)
PLATE  99.09 |SIMON AERIALS INC.  wvons o el




off

A

alo

19

i
i
i

olo

"
Q
[

THE TURNTABLE

4 USING
\[ S00LBS. Zhil svioes cowcny

feiieel
Relieiiiel
e

O 3
s
o

Qe
b . [ DISENGAGE LOCKPIN BEFORE
"33 | USING THE TURNTABLE

CHECK

TITLE

DECALS, 32/21 SILVER EAGLE (S/N VG 1001 AND UP)

SIMON AERIALS INC.

REV. 24 AUG., 1993

PART
NO.

PLATE
NO.

99.09




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

